
INSTALLATION INSTRUCTIONS 

Page 1 of 3 

 

 

ATLAS ROLL BAR 
FORD F-SERIES 09+ 

CHEVY SILVERADO / GMC SIERRA 07+ 

DODGE RAM 09+ 

TOYOTA TUNDRA 07+ 

 

 

 Please read the instruction completely for easy installation, which will also help you to avoid scratches 

or other potential damages to your appealing car.  

 The figures here are for reference only and may have differences with the actual product you received, 

however they share the same assembly way. 

 

 

 Mild soap may be used also to clean the Product.  

 Please periodically check and retighten all the hardware and clean the investment for a refresh look.  

 

 

NO. QTY NAME NO. QTY NAME 

○1  1 

  

Roof Rack 

○2  1 

   

Roll Bar 

○3  1 

   

Decorative Side Plate (L) 

○4  1 

  

Decorative Side Plate (R) 

○5  2 

 

Red Decorative Plate 

○6  2 

 

Connecting Bracket 1 

PART# RB-BA1B 

Parts list 

Care and Cleaning 

Before Installation 



INSTALLATION INSTRUCTIONS 

Page 2 of 3 

○7  1 
 

Connecting Bracket 2 (L) 

○8  1 
 

Connecting Bracket 2 (R) 

○9  1 

 

Plate for LED 

○10  2 
 

Block 

○11  8  

Hexagon socket Head Bolt with Washer 

M6_20 

○12  8  

Flat Washer D6 

○13  8  

Hex Nut M6 

○14  2 
 

Socket Cap Screw M8*30 

○15  14 
 

Hex Bolt with Washer M8*25 

○16  8  

Flat Washer D8 

○17  2  

Spring Washer D8 

○18  6 
 

Hex Nut M8 

○19  6 
 

Hex Bolt M10_35 

○20  12 
 

Flat Washer D10 

○21  6  
Spring Washer D10 

○22  6 
 

Hex Nut M10 

○23  1 
 

Allen Wrench S=4 

○24  1 
 

Allen Wrench S=5 

 

 

 

 

 

 

 

 



INSTALLATION INSTRUCTIONS 

Page 3 of 3 

 

Step1: Assemble the roof rack with the roll bar with fasteners. 

 

Step2: Place the roll bar to the car to mark the holes as the picture shows. Move away the roll bar and then drill 

holes with Φ12mm drilling bit. At last, fix the roll bar with the fasteners ○19○20○21○22 .

 

Any damages and losses caused by improper installation and application, goes beyond our quality 

warranty. 

Install the roof rack ○1  to the roll bar

○2  with ○15○16○18 .

Installation Steps

NOTE

Connect the ○6 ○7 ○8 connecting brackets to the

roll bar ○2  with ○15

Three holes of each 

side 

Install ○9 ○10  to the roll bar○2 with

○14○16○17○18 .


